Page 1

Parts List for TCS-450 (A353)

07/02/2019

HAECO\
\HAFCO
OPERATION MANUAL

SPARE PARTS SECTION

The following section covers the spare parts diagrams and lists that were current
at the time this manual was originally printed. Due to continuous improvements
of the machine, changes may be made at any time without notification.

HOW TO ORDER SPARE PARTS

1. Have your machines model number & date of manufacture on hand, these
can be found on the specification plate mounted on the machine
2. Ascanned copy of your parts list/diagram with required spare part/s

identified

3. Go to www.machineryhouse.com.au/contactus and fill out the enquiry form
attaching a copy of scanned parts list.

PART NO. DESCRIPTION

CHAIN & Hook
Boom ExTENSION
Boom

MaIN Post
HANDLE

JAck

JAck HANDLE
TURNTABLE
WHEEL Hus
Base

- —IOmTMmmUONMNO®>

Qty.  PART NO. DESCRIPTION

R U T U W U (U (U (I ¥

Boit M12 x 75
FLaT WASHER M 12
Lock WASHER M12
Nut M12

Boit M14 x 90
FLar WasHER M 14
Lock WasHER M 14
Nut M14
Bor16x 110
FLaTr WaAsHER M16

W oOoONOULID WN =

—_
o

Qty. PART NO.

[ S N RN IR [y

11
12
13
14
15
16
17
18
19
20

DEescrIPTION

Lock WASHER M 16
Nutr M16

Boit M16 x 80
Bot M12 x 95
Boit M12 x 40
BEeARING

“R"PIN

WHEEL BINDING BoLt

Qry.

NN o Y Sy JU R V)

12

www.machineryhouse.com.au




Parts List for TCS-450 (A353)

07/02/2019

HAECO\
\HAFCO
OPERATION MANUAL

SPARE PARTS DIAGRAM

www.machineryhouse.com.au
13



	Swivel_Crane_Truck_or_Ute_Safety.pdf
	Swivel-Crane-Truck-or-Ute.pdf
	Sheet1





